
 
 

Delft University of Technology

Mass Concentration and Removal Characteristics of Microplastics and Nanoplastics in a
Drinking Water Treatment Plant

Xu, Yanghui; Ou, Qin; Wang, Xintu; van der Hoek, Jan Peter; Liu, Gang

DOI
10.1021/acsestwater.4c00222
Publication date
2024
Document Version
Final published version
Published in
ACS ES and T Water

Citation (APA)
Xu, Y., Ou, Q., Wang, X., van der Hoek, J. P., & Liu, G. (2024). Mass Concentration and Removal
Characteristics of Microplastics and Nanoplastics in a Drinking Water Treatment Plant. ACS ES and T
Water, 4(8), 3348−3358. https://doi.org/10.1021/acsestwater.4c00222

Important note
To cite this publication, please use the final published version (if applicable).
[...]
abundance by 56.8−60.9%, mainly for small-sized MPs (1−5
μm).24 A simulated experiment conducted with polystyrene
(PS) MPs suggested that combined coagulation/sedimentation
and sand filtration could completely remove MPs larger than
20 μm, while approximately 16% of 10 μm MPs injected
passed through the sand filter.26 Notably, the pollution level
and removal characteristics of MPs in DWTPs were mostly
evaluated by the particle number instead of the mass.18,23,24 As
MPs exhibit a wide size distribution spanning 3 orders of
magnitude, ranging from micrometers to millimeters, the
variation in particle size greatly influences the overall pollution
assessment when considering particle number as a metric.27

During water treatment processes, such as coagulation/
sedimentation and disinfection, MPs may undergo fragmenta-
tion into smaller particles.23,26 This fragmentation leading to a
higher particle count of smaller MPs might suggest a more
significant pollution extent, but their overall mass might be
relatively low compared to larger MPs.27,28 In such cases, it is
essential to consider the mass concentration of MPs and
provide a reliable and comprehensive evaluation of the level
and removal efficiency of MPs in water treatment processes.

Studies have explored the removal of model NPs in
simulated drinking water treatments,29 and pilot-scale
DWTPs.30 However, field investigation addressing the
occurrence and removal of NPs in full-scale treatment plants
is still lacking. Common spectral analysis methods, such as
FTIR and Raman microspectroscopy, fail to detect NPs in
actual samples due to the limited spatial resolution and matrix
interference.22,31,32 Thermal analytical methods, such as
pyrolysis gas chromatography−mass spectrometry (Py-GC/
MS), are another type of technique to identify and quantify
MPs in environmental samples by determining the specific
pyrolysis products of MPs.33−36 By quantifying the mass
concentration of MPs, Py-GC/MS is not limited by particle
size and, thus, it can be feasible to detect NPs in actual
environmental samples. However, a substantial quantity of NPs
is necessary to achieve the limit of detection (LOD)/
quantification (LOQ). Using a combination of ultrafiltration
and hydrogen peroxide digestion, followed by Py-GC/MS
analysis, the levels of NPs in surface water (0.283−0.793 μg/
L) and groundwater (0.021−0.203 μg/L) were quantified,37

but the cross-flow ultrafiltration led to the large loss of NPs
from the sample.38,39 Using Anopore filtration and Py-GC/MS,
Li et al. found that NPs with sizes ranging from 58 to 255 nm
had the highest abundance in tap water, with mass
concentrations ranging from 1.67 to 2.08 μg/L.40 These
studies highlight the potential of using Py-GC/MS as a reliable
method to quantitatively determine NPs in real waters.
However, despite the growing concern about the potential
risk of NPs in drinking water sources, information on their
occurrence and removal in DWTPs remains limited. The small
size of NPs may make them more difficult to remove through
conventional water treatment processes, thereby posing a
potential risk to human health. Therefore, further investigation
is necessary to understand the extent of NP pollution in
drinking water sources and their removal characteristics during
the water treatment processes.

The main objective of this study is to assess the mass
concentration and removal characteristics of MPs and NPs in a
DWTP using Py-GC/MS. To achieve this objective, samples of
raw water and treated water from various treatment processes,

including coagulation/sedimentation, filtration, and disinfec-
tion, were collected from a DWTP in China. Microfiltration
with pore sizes of 50 and 1000 μm and ultrafiltration with a
molecular weight cutoff of 100 kDa (approximately 0.01 μm
according to the manufacturer)41,42 were used to collect NPs
(0.01−1 μm), sub-MPs (1−50 μm) and large MPs (50−1000
μm). Hydrogen peroxide digestion was employed to eliminate
the interference from the organic matrix. Py-GC/MS was used
to detect the extracted MPs and NPs, including poly(methyl
methacrylate) (PMMA), polypropylene (PP), PS, polyethylene
(PE), polyethylene terephthalate (PET), and polyamide 6
(PA6), to evaluate their pollution levels and removal efficiency
in the DWTP.

■ MATERIALS AND METHODS
Materials. PS NPs with a nominal size of 200 nm were

purchased from Beijing Zhongkeleiming Technology Co. Ltd.
(Beijing, China). PMMA (CAS 9011-14-7), PP (CAS 9003-
07-0), PS (CAS 9003-53-6), PE (CAS 9002-88-4), PET (CAS
25038-59-9), and PA6 (CAS 63428-83-1) were obtained from
Macklin Biochemical Co., Ltd. (Shanghai, China). The
polymer granules were ground and separated using stainless
steel sieves with mesh sizes of 50, 100, and 500
(approximately, 400, 100, and 30 μm pore size according to
the manufacturer) to obtain fine polymer powders with sizes of
50−100 mesh and less than 500 mesh. Stainless steel
membranes with pore sizes of 1000, 50, and 1 μm were
purchased from Shuangte Filter Equipment Co. (Hebei,
China). The polymer powders were cleaned with methanol,
filtered using stainless steel membranes, and then dried in an
oven at 65 °C. The purpose of cleaning with methanol is to
remove any possible dissolved organic matter, and this cleaning
process did not significantly affect the surface morphology or
size of the powders, as described in Figure S1.28 These
polymer powders were used to generate calibration curves and
determine the recovery. Sodium iodide (CAS 7681-82-5),
dichloromethane (CAS 75-09-2), and methanol (CAS 67-56-
1) were also obtained from Macklin Biochemical Co., Ltd.
(Shanghai, China). To address the challenge of weighing small
amounts of polymers when powders with low calibration
concentrations were prepared, a dispersion of the polymer
powder was prepared in a mixture of methylene chloride and
methanol. This allowed for the accurate measurement of small
amounts of polymers. A stock solution with a concentration of
10 g/L was prepared and continuously diluted to obtain plastic
dispersions with concentrations ranging from 2 to 1000 mg/L.
Detailed information about the preparation of standard
calibration is described in Text S1.
Sampling. The DWTP selected for this study is located in

Harbin, China, with a capacity of 25 million m3/day. The
facility sources raw water from the Songhua River and applies
coagulation/sedimentation (coagulant: ferric aluminum poly-
chloride), filtration (including rapid sand filtration, GAC
filtration, and final sand filtration), and disinfection (dis-
infectant: sodium hypochlorite) to treat the water, as shown in
Figure S2. Water samples were collected using a water pump
(PE) from both the raw water and the effluent of each
treatment unit and stored in plastic storage tanks (100 L; PE).
To avoid any possible plastic contamination, the tanks were
washed several times with ultrapure water (the resistivity of
ultrapure water is approximately 18.25 MΩ·cm at 22 °C)
before sampling. The tank port was covered with aluminum
foil when water was extracted and then closed after sampling. A

ACS ES&T Water pubs.acs.org/estwater Article

https://doi.org/10.1021/acsestwater.4c00222
ACS EST Water XXXX, XXX, XXX−XXX

B

https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
pubs.acs.org/estwater?ref=pdf
https://doi.org/10.1021/acsestwater.4c00222?urlappend=%3Fref%3DPDF&jav=VoR&rel=cite-as


total of 200 L of raw water (2 tanks) and 600 L (6 tanks) of
treated water after coagulation/sedimentation were sampled in
the morning and afternoon of the same day, respectively, and
transported to the laboratory for partial pretreatment (micro-
filtration and ultrafiltration, as shown in the next section). 600
L of treated water after sand filtration and 600 L of treated
water after disinfection were collected and pretreated,
respectively.
Sample Extraction and Pretreatment. The extraction of

MPs and NPs from the water was achieved through the use of
microfiltration, ultrafiltration, and hydrogen peroxide diges-
tion, as described in our previous work.28 Initially, the
collected water (100 L of raw water and 300 L of treated
water post-coagulation/sedimentation, sand filtration, and
disinfection) was filtered by 1000, 50, and 1 μm stainless
steel membranes to harvest MPs. MPs on membranes with
sizes of 50−1000 and 1−50 μm were subjected to a 5 min
sonication process in a clean 50 mL glass bottle filled with 10
mL ultrapure water. To prevent potential loss of MPs due to
attachment on the membranes, the membranes were
subsequently thoroughly rinsed with 10 mL of ultrapure
water in the glass bottle using a wash bottle. This rinsing step
was repeated at least three times to collect any remaining MPs.
To collect NPs from water, the 1 μm filtered water was further
concentrated by using a cross-flow ultrafiltration system with a
100 kDa membrane, which can separate particles of
approximately 10 nm size. The detailed procedure for cross-
flow ultrafiltration can be found in Text S2. Notably, the first
step of membrane filtration may have filtered out some NPs
that were aggregated or adsorbed on larger particles such as
MPs in the water sample, and these NPs were excluded from
the downstream analysis.

Next, the samples of MPs and concentrated filtered water
containing NPs (0.01−1 μm) were dried at 90 °C in an oven.
This step aimed to shorten the pretreatment time.43,44 The
method for extraction of MPs involved hydrogen peroxide
digestion and density separation, and hydrogen peroxide
digestion combined with centrifugal ultrafiltration was used
for the extraction of NPs, as described in Text S3. The
suspensions of MPs and NPs obtained were then dispersed in
methanol and transferred into a 10 mL glass bottle. The
suspension was evaporated at 65 °C until the final volume was
adjusted to 1−2 mL. The resulting suspension was then
transferred to an 80 μL pyrolysis cup using a pipet and dried at
60 °C in an oven. This step was repeated multiple times until
all MPs and NPs were loaded, ensuring comprehensive
detection by Py-GC/MS. For the pretreatment of each MP
and NP sample, 100 L of raw water and 300 L of treated water
after coagulation-sedimentation, sand filtration, and disinfec-
tion were employed. Two replicates were performed for
subsequent detection.
Detection by Pyrolysis Gas Chromatography−Mass

Spectrometry. Pyrolysis GC/MS measurements were con-
ducted using a Multi-Shot Pyrolyzer EGA/PY-3030D
(Frontier Laboratories, Saikon, Japan) attached to an Agilent
7890A Gas Chromatograph (Santa Clara, CA, USA) coupled
with an HP-5MS column (30 m) and an Agilent 5975C mass-
spectrometer detector. Pyrolysis was carried out under the
parameters described in previous studies,28,34 utilizing a
pyrolysis temperature of 650 °C for 0.2 min and an interface
temperature of 320 °C in single-shot mode. Helium was
employed as the carrier gas, and an inlet liner was incorporated
into the sample injection system. The pyrolysis product was

injected with a split ratio of 50:1. Further information about
the single-shot Py-GC/MS conditions is available in Table S3.

Six common plastic polymers, including PMMA, PP, PS, PE,
PET, and PA6, were analyzed to determine their characteristic
indicator ions based on previous studies.19,34,45,46 Detailed
information about the selection of indicators and quantification
ions is available in Text S4. To test the selectivity of the
indicator ions, the study also analyzed several organic
substances such as wood, leaf, fish, humic acid, and black
carbon (Table S4) based on previous studies.33,45 The
indicator ions selected for each polymer were methyl
methacrylate (m/z 100), 2,4-dimethyl-1-heptene (m/z 126),
5-hexene1, 3, 5-triyltribenzene (m/z 312), ε-caprolactam (m/z
113), 1,12-tridecadiene (m/z 180), and vinyl benzoate (m/z
148) for PMMA,33,34,47 PP,48 PS,33,47,49 PA6,50,51 PE,52,53 and
PET,45,52 respectively. Some natural organic materials,
including wood, leaves, fish, humic acid, and black carbon,
were selected to test the sensitivity of indicator ions. As shown
in Table S4, these indicator ions for the six polymers were not
affected by the tested natural materials.33,45

The calibration curves shown in Table S5 were established
by analyzing varying amounts of the standard plastics, and the
identification of a particular polymer in the sample was done
by comparing the mass spectra of specific peaks with an
analytical pyrolysis library (Figure S3).36 The LOD is the
lowest concentration that can be reliably detected, and the
LOQ is the lowest concentration that can be reliably measured
and quantified. LOD and LOQ (Table S6) were determined as
3 and 10 times the baseline noise, respectively (see Text S5 for
details on the calculation of LOD/LOQ),50 and then
converted into method limits based on the volume of the
original water samples that were tested (see Table S7 for the
LOD/LOQ). The LODs of various polymers at different
sampling sites ranged from 0.0003 to 0.0074 μg.
Quality Assurance and Quality Control. The precau-

tions are important to minimize the risk of contamination that
could potentially affect the results of the analysis.54

Throughout the entire sampling and laboratory processes,
cotton laboratory coats and polymer-free nitrile gloves were
used to avoid contamination from synthetic fibers, and sample
containers were covered with aluminum foil to prevent
airborne contamination.32,55,56 Before use, all stainless steel
membranes, glass bottles, separation funnels, and the vacuum
filtration device underwent three rounds of rinsing with
ultrapure water to minimize possible contamination. During
sampling and handling, several plastic materials, such as
ultrafiltration membranes, centrifugal tubes, and pipet tips,
were rinsed three times with ultrapure water, and the cross-
flow ultrafiltration device was operated using ultrapure water
for 10 min to minimize potential contamination. Table S7
shows possible plastic contamination during sample prepara-
tion. To ensure the absence of plastic contamination, three
blank samples were prepared by treating 100 L of ultrapure
water following the same steps as the sample treatment,
including microfiltration, ultrafiltration, digestion, drying, and
sample loading. The three blank samples were then analyzed
using Py-GC/MS, and the results revealed significant peaks of
benzene and styrene in the blank samples, as detailed in our
previous work.28 These peaks observed could potentially
correspond to the pyrolysis products of oligomers or additives
originating from the leaching of certain plastic materials.57

However, no specific compounds of the selected six polymers
were identified in the blank samples or the intensities were

ACS ES&T Water pubs.acs.org/estwater Article

https://doi.org/10.1021/acsestwater.4c00222
ACS EST Water XXXX, XXX, XXX−XXX

C

https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf
https://pubs.acs.org/doi/suppl/10.1021/acsestwater.4c00222/suppl_file/ew4c00222_si_001.pdf